Y —

PARTS LIST
IN—Y) X

SKZ-2B
SKZ-2B-3

all

SEIKO SEWING MACHINE CO., LTD.







B X
CONTENTS

AR, RIS/ = coommmmmoimio o
FACE PLATE, THREAD TAKE-UP LEVER COVER

T—)— BB e
PULLEY, ARM SHAFT

S
ARM SHAFT (UPRIGHT), ROTATING HOOK

-~ S
NEEDLE BAR, THREAD TAKE-UP LEVER

PIANE, SMBRME  ooooeoooeee oo
PRESSER BAR, OUTER PRESSER BAR

BB ERRUMEE ooooooooeeeeeonooeeeoooeee
BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK

EAUB, ERYSTOUR  coooomeo oo
UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNECTING ROD

BHR.EUBME  coooeeeeeeeooooooooiiieae e
THROAT PLATE, FEED MECHANISM

%Eﬁ%s F_.I’ ''''''''''''''''''''''''''''''''''''''
THREAD TENSION, FOOT LIFTING LEVER

0 T
FEED REVERSING MECHANISM

NI =R cerm
BELT GUARD

g U e -
ZIGZAG GEAR, ARM TOP COVER
SKZ-2B

o R
ZIGZAG GEAR, ARM TOP COVER
SKZ-2B-3

3
ACCESSORIES 1

B2 <o mmmm e e
ACCESSORIES 2

AT e
OPTION

, 18

, 20

, 22

, 24

, 26

, 28

, 30

, 32




iR, KFEH/N—

FACE PLATE, THREAD TAKE-UP LEVER COVER

17

}
1?




iR, KFEH/N—

FACE PLATE, THREAD TAKE-UP LEVER COVER

E = = @ =
No. Pﬂsgfﬁ.jﬁ $ i% 7 % DESCRIPTION
1| 1997 * || 1 | XKFEHAN— THREAD TAKE-UP LEVER COVER
2 | 15007 x|x| 2 | RFFAN—1EHHL SCREW 9/64X40
3 | 1221 * x| 1 | 7—LAEHN— ARM SIDE COVER
4 | 8093 * |x| 1 | 7T—LAIEAN—LHRAL SCREW 9/64X40
5 | 30046 x x| 1 | 7T—RARLESHRL SCREW M4X0.7 L=4
6 | 1849 * x| 1 | #HRYFEEFARAMR (F) ZIGZAG ADJUSTER COVER COMPLETE
7 | 1850 * x| 1 | #HRYFEFFRIES ZIGZAG ADJUSTER COVER SPRING
8 | 1851 * x| 1| $HRYFAERARARIEZ SPRING STOP
9 | 10699 * x| 1 | $HRYBBHROEH THUMB SCREW 3.4X36
10| 13023 * x| 1| SHRYFAERARAMR(E 1L HIAL SCREW 3.4X36 L=6.1
11| 15039 * x| 3 | #HRYFAERFARLEDAL SCREW 1/8X44 =35
12| 1803 x|x| 1 | 7—LT LR ARM RUBBER PLUG
13| 10794 x[x| 8 | EAAYTF(3/8) BALL TYPE OIL CUP (3/8)
14| 10721 * x| 1 | EADYT(1/4) BALL TYPE OIL CUP (1/4)
15| 1217 * x| 1 | @R FACE PLATE
16 | 1427 * || 1 | @RiEDHRL SCREW 15/64X28 L=19.5
17 | 10682 * x| 1 | EmRARE FACE PLATE THREAD GUIDE
18| 10685 * x| 1 | @ERAREESHRLC SCREW 3.4X36




J—1)—, Lu

PULLEY, ARM SHAFT




J——. L8
PULLEY, ARM SHAFT

b= = DN =
No. P”,f;'fﬁ_g $ éﬂﬁ ) # DESCRIPTION
1 | 1448-A *|x| 1 | F—)— PULLEY
2 | 1327 *[x| 3 |F—)—1tdHRL SCREW 5/16X24 L=13
3 | 6047 x[x| 1 | F—)—#LAL SCREW 5/16X24 L=14
4 | 1229 x[x| 1 | Lk ARM SHAFT (HORIZONTAL)
5 | 1810 x| x| 1 | EEAZIL () N7 4t ARM SHAFT (HORIZONTAL) BUSHING WITH PIPE (REAR)
6 | 6383 * x| 1 | EEARIL (&) LHRL SCREW 15/64X28 L=10
7 | 1325 * x| 1 | EEARIL () TIILE ARM SHAFT BUSHING FELT
8 | 1330 x| x| 1 | R¥Nv—H/ 3 —hlft ARM SHAFT GEAR COVER WITH SCREW
9 | 1331 x|x| 1 | R¥NY—H\—1tHHl SCREW 9/32X20 L=24.5
10 | 1454 * x| 1 | Fv—h/\—ihiz OIL CAP
11] 1328 * x| 1 | KR¥v— ARM SHAFT GEAR (LARGE)
12 | 1329 x x| 3 | R¥v—LoHpial SCREW 1/4X40 L=10
131775 * x| 1 | ETFZEYAYR FEED LIFTING ROCK SHAFT CONNECTING ROD
14 | 6029 x| 2 | ETFHEYAOYEREEORL SCREW 3/16X28
16 | 1507 * x| 1 | ETFEYHL FEED LIFTING ECCENTRIC
17 | 6383 x x| 2 | ETF#EYALIESHRLC SCREW 15/64X28 L=10
18 | 1727 *[x| 1 [3ZAYK(L) FEED ROCK SHAFT CONNECTING ROD (UPPER)
19 | 1452 * x| 1 |3ZAyKR(E)ZzILk OIL FELT
20 | 10723 *[x| 1 |dZAyR(LE)7z/ILMNEZ OIL FELT STOPPER
21| 1726 x[x| 1 |EYAL FEED ECCENTRIC
22 | 1725 *[x| 1 [EYREEHL FEED ECCENTRIC ADJUSTING DISC
23 | 1353 x x| 1 |ALxE FEED ECCENTRIC ADJUSTING FLANGE
24 | 1354 * x| 1 | HLERRL(A) SCREW (A) 3/16X32
25 | 1355 x|x| 1 | HLERLC(B) SCREW (B) 3/16X33
26 | 1356 x[x| 1 |FmlEh FEED ECCENTRIC FRICTION SPRING WASHER
27 | 6360 * x| 2 |HLERRLCFYE NUT 3/16X32
28 | 1357 x x| 1 |hLxEY—R FEED ECCENTRIC ADJUSTING FLANGE COUPLING
29 | 1329 x|[x| 5 |hLEES—RIEHRL SCREW 1/4X40 L=10
30| 1322 * x| 1 | L&EHARIL (R ARM SHAFT BUSHING (FRONT)
31 | 1309 x [x| 1 | EE§ARIL (BT IEHRAL SCREW 9/32X28 L=11
32 | 1325 x|x| 1 | E#EA%IL(F]) ZTILk ARM SHAFT BUSHING FELT
33 | 1237 * x| 1 | EZEYHL UPPER FEED ECCENTRIC
34 | 1808 * x| 1 | $4EHSY NEEDLE BAR CRANK
35 | 6322C x x| 1 | AW+ENAT ) THREAD TAKE-UP CRANK PIPE COMPLETE
36 | 6323 * x| 1 | A+ESRMTRLE SCREW 3/16X32 L=14.5
37 | 6322 * x| 1 | W+ENRAT THREAD TAKE-UP CRANK PIPE
38 | 8004 * x| 1 FHEIT71EHHRL (K) SCREW 9/32X28 L=9.7
39 | 1309 * x| 1 | #HEIT01LEHRLE N SCREW 9/32X28 L=11
40 | 8023-B * x| 1 | $EISUIAILIVIEY TAPER PIN (3.5 X 40)
41 | 1848 x|x| 1 |#LRELS REGULATING STUD SOCKET
42 120213 x| x| 1 |3BLREDRTYLT FEED REGULATING PUSH BUTTON SPRING
43 | 20211 x[x| 1 [$#LARZY FEED REGULATING PUSH BUTTON
44 1 10674 x[x| 1 | #LARAVIEEIEY COTTER PIN
45 [ 17093-02 | |*| 2 |#LAFUELHRL SCREW 9/64X40 L=4.8




MLER, VE
ARM SHAFT (UPRIGHT), ROTATING HOOK




MLER, VE
ARM SHAFT (UPRIGHT), ROTATING HOOK

HaEs ME & o
NolparTS No|S || QTY an % DESCRIPTION
1 [1532 *|*| 1 | rém LOWER SHAFT
2 |1337 x| x| 1 | TEFv—h/\—hCft LOWER SHAFT GEAR COVER WITH SCREW
3 |1331 *| x| 1 | FE#Fvr—h/\—1tHHRl SCREW 9/32X20 L=24.5
4 |1454 *| x| 1 |Fv—h/\—Hmh OIL CAP
5 |1336 *|x| 1 | FE#¥Xvr—(&) LOWER SHAFT GEAR (REAR)
6 |10828-A |*|*| 3 |TEhF¥V—(#%)1L&HHL SCREW 1/4X40 L=5
7 1340 *[x] 1 | TEARIL(18) H/SHAFT BUSHING (REAR)
8 16042 x| 1 | TFEASRIL(#8) E&HRL SCREW 5/16X24 L=9
9 |17026 *[*] 1 | TFEHARIL (&) TTILE OIL FELT
10 |1342 *| x| 1 | TE#HS— LOWER SHAFT COLLAR
11 |8097 *|*| 2 | TeEwh>—itHRL SCREW 15/64X28 L=5
12 |1548 *[ x| 1 | TFERARIL (FI) LOWER SHAFT BUSHING (FRONT)
13 [1327 x| x| 1 | TEAZIL(F]) LLHRLC SCREW 5/16X24 L=13
14 117026 *[ x| 1 | TFEHA%RIL (F]) TzILE OIL FELT
15 |1531 *| x| 1 | FE#FvY— (8D LOWER SHAFT GEAR (FRONT)
16 |[10828-A | *|*| 3 |T#Eh¥v—(FI) LHL SCREW 1/4X40 L=5
17 |1856 *|x| 1 |HhES HOOK RETAINER
18 |6025 *|x| 1 |HhFEZ1EHHRLE SCREW 11/64X40 L=12
19 |1528 *|x| 1 |HhEWRZLTE HOOK RETAINER BRACKET
20 |1346 x| x| 1 |DhFEHZLELEDRL SCREW 5/16X28 L=19
21 |0058 *|x| 1 |HAFWRETEEHRLELTYSv— |WASHER
22 11349 *|x| 1 |HhFEHZITERER POSITION SPRING
23 18064 *|x| 1 | HhFEWRZLEERERLEDRLE SCREW 11/64X40 L=4
24 11347 *|x| 1 |HhFEHWZ BOBBIN CASE RETAINER
2511348 x| 1 |AFEHWREY HINGE STUD
26 18009 x| x| 1 |DFEHREVIEHRL SCREW 15/64X28 L=7.5
27 |1350 *| x| 1 |E2fTikiEta RETAINER SPRING WITH PIN
28 |3052 x| x| 1 |[EftiRIEEHRL SCREW 9/64X40 L=4.5
29 |1531 *[*] 1 |HFEEHFV— HOOK SHAFT GEAR
30[10828-A |*|*| 3 |AFEHFXV—iLHHRL SCREW 1/4X40 L=5
31 |1530 *| x| 1 | DFEEARIL HOOK SHAFT BUSHING
32 /8009 *[ x| 1 |HFFHAZILIEDHRL SCREW 15/64X28 L=7.5
33 |17026 x| x| 1 |A<EHARILTTILE OIL FELT
34 |1529 *| x| 1 | AEEH HOOK SHAFT
35 (1855 *|x| 1 |H»FEGER) ROTATING HOOK AND BOBBIN CASE COMPLETE
36 [1855-3C | *|*| 1 |5 A FE ) ROTATING HOOK COMPLETE
37 11855-8Cc | *x|%| 1 |AALFEER) BOBBIN CASE COMPLETE
38 |1855-01 *|x| 1 |shELE ROTATING HOOK BASE
39 [1855-02 x| 3 [HhFELXEIEHRL SCREW
40 |1855-03 *|x| 1 [|5h=E ROTATING HOOK
41 |1855-04 *[x] 3 [shFiEHRL SCREW
42 11855-05 *|x| 1 |AMEHZ BOBBIN CASE HOLDER
43 |1855-06 x| x| 1 |AMERZIE4 BOBBIN CASE HOLDER SPRING
44 11855-07 x| x| 1 |AMFEHZ(EEDHRL SCREW
45 |1855-08 *|x| 1 |AHME BOBBIN CASE
46 |1855-13 x| x| 1 | FTHRFAFIEH BOBBIN CASE TENSION SPRING
47 |1855-14 x| x| 1 | THRAFEFEHQL SCREW
48 |1855-15 x| x| 1 | THRAFIEREDHRLE SCREW
49 1441 *|x| 1 |REY BOBBIN
50 |1332 x| 1 |/hEYv— ARM SHAFT (UPRIGHT) GEAR (SMALL)
51 [10828-A | *|*| 3 |/PEv—IEHAL SCREW 1/4X40 L=5
52 |1334 *| x| 1 |SLEAZIL(L) ARM SHAFT (UPRIGHT) BUSHING (UPPER)
53 |1365 x| 1 |3ZEHARIL(L)1EDHRLC SCREW 15/64X28 L=16
54 11333 *| x| 1 |iLdh ARM SHAFT (UPRIGHT)
5511335 *| x| 1 |ZZEAZIL(T) ARM SHAFT (UPRIGHT) BUSHING (LOWER)
56 1365 * x| 1 [3LEAASIL(TF) IEHRL SCREW 15/64X28 L=16
57 |1336 *|x| 1 |ZEAFXY—(TF) ARM SHAFT (UPRIGHT) GEAR (LOWER)
58 [10828-A | *|*| 3 |3E¥VY—(T)LLHAL SCREW 1/4X40 L=5




s, X#
NEEDLE BAR, THREAD TAKE-UP LEVER




s, X#
NEEDLE BAR, THREAD TAKE-UP LEVER

P = DN =
No. P”,f;fﬁ_g $ éﬂﬁ ) # DESCRIPTION
1 |1534 * x| 1 | XFFEGER) THREAD TAKE-UP LEVER COMPLETE
2 |1315 x[x| 1 | XFEY THREAD TAKE-UP LEVER PIN
3 | 2067 x|x| 1 | KFEVHRLL SCREW 11/64X40 L=6
4 |6046 x|x| 1 | XFEVIESHRL SCREW 15/64X28 L=17
5 2092 *|x| 2 |ihNAT OIL PIPE
6 |1811 x| x| 1 | KRS (R) OIL WICK (LONG)
7 |3078 * || 1| KFEHRS(5E) OIL WICK (SHORT)
8 |1316 x[x| 1 |ZEHC COUNTER-CLOCKWISE SCREW
9 |1984 x x| 1 | ht+EHIFVY THREAD TAKE-UP CRANK
10 [ 1812 * x| 1| SHEEER NEEDLE BAR CONNECTING LINK
11 | 1813 x |x| 1 | #HBEEERN NEEDLE BAR CONNECTING STUD GUIDE
12 [1817-A *|x| 1 | ERNFE CRANK GUIDE BLOCK
13 8100 * [x]| 2 | ERFELEDHRL SCREW 9/64X40 L=6.5
14 11818 x[x| 2 | ERIR CRANK GUIDE PLATE
15 | 8031 x|x| 4 | ERRLEDHRAL SCREW 3/32X56 L=4
16 [ 1815 x| x| 1 | $EITUIHNT— NEEDLE BAR CONNECTING CRANK COLLAR
17 | 1816 x |x| 2 | #EITUIOAT—LEHRL SCREW M3X0.5 L=4
18 [ 10726 * x| 1 | gHEEEHS OIL WICK
19 | 1814 * x| 1 |#tiEfasE NEEDLE BAR CONNECTING STUD
20 | 1819 * [x| 1 | $HEEERE NEEDLE BAR HOLDER
21 | 10658 x |x| 1 |#EETEEELDAL SCREW 1/4X32 L=55
22 |1821C *|x| 1 |#HiELE-EHEGR NEEDLE BAR ROCK FRAME COMPLETE
23 | 1821 x|x| 1 |$H#ELE NEEDLE BAR ROCK FRAME
24 | 1820 *x |x| 1 | &H4E NEEDLE BAR
25 | 1822-A x|x| 1 |#ELEEY NEEDLE BAR ROCK FRAME HINGE STUD
26 | 10726 x|x| 1 |#HBELXEEVHES OIL WICK
27 | 6383 * [x| 1 |#ELEEVIEDHRLC SCREW 15/64X28 L=10
28 | 1825 * x| 1 | $EREAE YR NEEDLE CLAMP ADJUSTING NUT
29 | 1824-B * x| 1 | £t#k(2.52) NEEDLE CLAMP (2.52)
30 |N1225 x |*| 1 |£tDDXH14#25 NEEDLE DDXH14 #25
31 | 10535 * x| 1 |$1EHRLE SCREW 3.4X36 L=4.5
32 | 1837 * |x| 1 |&HRYE ZIGZAG ECCENTRIC SHAFT
33 | 8050 * [x]| 2 |#HRYEREBRMTEVRL SCREW 9/64X40
34 11839 x x| 1 |#HIRYEANE ZIGZAG CONNECTING BLOCK
35 | 1840 x[x]| 1 |#IRVYERLS— ZIGZAG CONNECTION COLLAR
36 | 1843 x [x| 1 | EENERE ZIGZAG CONNECTION
37 | 1841 x x| 1 | $HRYERDT—BEMATvSv— ZIGZAG CONNECTION COLLAR WASHER
38 | 1846 x|+ 1 | ZERNEFHEHRCTYIv— WASHER
39 | 35034 * [x| 1 | ZEREFEDHRL SCREW M6X1
40 | 1845 x [x| 1 |{EENERREY HINGE PIN
41 111176 x[x| 1 |[{EENERERE EHRL SCREW 7/32X32 L=5.5




Rz NS
PRESSER BAR, OUTER PRESSER BAR

22—




R NS
PRESSER BAR

OUTER PRESSER BAR

HaEs MWk E
NooaRTS No |8 8] aTY & % DESCRIPTION
1 | 1402 x|[x| 1 |&Hl PRESSER BAR THUMB SCREW 5/8X28UN
2 | 1789 x x| 1 |hRIBERT)LT PRESSER BAR SPRING
3 | 1394 x || 1 |hIEZERESE PRESSER BAR GUIDE BRACKET
4 | 50003 x| x| 2 |hiBZEEEHORL SCREW 3/16X32 L=10.5
5 | 31207 x x| 1 [SNBRZFEOHRLITYSv— WASHER
6 | 1395 x| x| 1 |hBZFEREETNYR PRESSER BAR GUIDE BRACKET GIB
7 18101-10 |*|*| 1 |3 RURFAFGHLL SCREW 11/64X40 L=11
8 | 10652 x|[x| 1 | IRYIREAEAQLTVE NUT 11/64X40
9 | 1397 x[x| 1 |PRAEHEEERN PRESSER BAR GUIDE BRACKET SUPPORT
10 | 8060 x[x| 2 |FRABREEERNLHRL SCREW 9/64X40 L=8
111218 x x| 1 |PHZEREYEE PRESSER BAR LIFTING AND RELEASING BRACKET
12 | 1201 *|x| 1 |h#FZE PRESSER BAR
13| 1213 *[x| 1 |HRERRILE— PRESSER FOOT HOLDER
14 | 15568 ¥ [x| 1 |FRZKRLT—1HRLE SCREW M6X1 L=8
15| 1214 x x| 1 | RERERKEY PRESSER FOOT CONNECTING PIN
16 | 38136 x[x| 1 |[PRZEREESIEHRL SCREW M4X0.7 L=4
17| 1215 x|x| 1 |z PRESSER FOOT
18 | 37229 x x| 1 |z ESHRL SCREW M4X0.7 L=5
19 | 1208 x| x| 1 |=o7ELS BELL CRANK
20 | 1392 x x| 2 |=DFE#EIEDHRL SCREW 11/64X40 L=6.5
2111209 x[x| 1 |4 Rz OUTER PRESSER BAR
221212 *[x| 1 [SMBRZEEEY FEED FOOT CONNECTING PIN
2337229 x| x| 1 |SMRZEREVIESHRL SCREW M4X0.7 L=5
24 | 1210 * x| 1 [48% FEED FOOT
25 | 34008 x|x| 1 |SMREZEEDRL SCREW M4X0.7 L=14
26 | 1211 x x| 1 |24 H—H—F FINGER GUARD
2711399 x x| 1 |EBATR LIFTING LEVER LINK
28 | 1400 x[x| 1 [ERALRLEDHRL SCREW 3/16X32
29| 27178 x[x| 2 |[SHHRRLFT—1EHRL SCREW M5X0.8 L=25
30 | 90625 x x| 2 SR KRILFT—1EHRLETYS y— | WASHER
31| 1911 * x| 1 Rz EFL/N— PRESSER FOOT LIFTING LEVER (HANDLE)
3211910 x|[x| 1 [#8ZEF PRESSER FOOT LIFTER
33]18020-02 |x|*x| 1 |/voE> PIN
34| 1222 *[x| 1 SR ARILE— FEED FOOT HOLDER

10




e, LaX V@RS
BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK

11



HaEh, ExxYER

BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK

P = DN =

No. ijlgfﬁo. & $ ?T% & % DESCRIPTION

1| 1787 x|+ 1 |EEYOyR UPPER FEED ROCK SHAFT CONNECTING ROD
2 | 1387 x| x| 1 |#EEH BELL CRANK DRIVING SHAFT

3 | 18744 * || 1 | EFEYOyRERLC HINGE SCREW 5/16X24

4 | 11152 * [+ 1 | EREYOYRFERCFYE NUT 5/16X24

5 | 1746 x|+ 1 | EEYEARILE (BD) UPPER FEED ROCK SHAFT BRACKET (FRONT)
6 | 34355 x x| 2 | EEYEARIILELEHRL SCREW M8X1.25 L=22

9 | 1235 * | x| 1 |HEEH=5F BELL CRANK DRIVING ARM

12| 1390 * x| 1 | EFEYAHR BELL CRANK CONNECTING LINK

13| 1392 * x| 1 | EZEYAHRIEDHRL SCREW 11/64X40 L=6.5

14| 1747 * x| 1 | ExEYERE UPPER FEED ROCK SHAFT CRANK

15| 8023-A |*|*x| 1 |LEZEY&EE/vIEY PIN

16 | 1251 * x| 1 | Bk - XERE UPPER FEED FORKED CONNECTION

17| 10776 x|+ 1 |BAEREVRLCEFYE NUT 1/4X32

18 | 35082 x| 1 [Ty — WASHER

19| 1750 x| 1 | EREYV-XAE UPPER FEED FORKED CONNECTION SLIDE BLOCK
20| 1752 * x| 1 | EXYER/ AT PIPE

21| 1751 *|[x| 1 |AEREVHRL HINGE SCREW 7/32X32

22 | 1749 *[*x| 1 | EZEY-XEHRL HINGE SCREW 9/32X28

23| 8105 x|+ 1 | EEYZXERLCFTVE NUT 9/32X28

24| 1753 x|x| 1 |EZEYYLH UPPER FEED LEVER LINK

25| 1250 *|x| 1 [UUIERHl HINGE SCREW 1/4X28

26| 1754 * x| 1 [UVIERHl HINGE SCREW 1/4X32

27| 19516 x|x| 1 |UUBRLFyk NUT 1/4X28

28| 11176 * x| 2 | EXVEAR)LIEOHRL SCREW 7/32X32 L=5.5

29 | 28076 x| x| 1 |#EEEZLEORLC SCREW M6X1 L=18

30| 8023-A |*x|x| 2 |/vvEY PIN ¢ 3.5X25

31| 1219 x| x| 1 | SMEZERN LRSS — OUTER PRESSER BAR GUIDE COLLAR
32| 1232 * [+ 1 | EREYOYRERLHST— HINGE SCREW COLLAR

33| 1233 * x| 1 [Dydr— WASHER

34| 1236 * x| 1 | ETFEHEEHLL HINGE SCREW 1/4X28

35| 19516 x| 1 | ETFEFEHRCFTVE NUT

36 | 18633 x x| 2 |Dyy— WASHER

37| 1251C * x| 1 | EREYZERGE) UPPER FEED ROCK SHAFT CRANK COMPLETE

12




EXYEh, EXYIITAYE
UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNECTING ROD




LxEYE, LEYIITAYE
UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNECTING ROD

= ™ =

No. Palzlffﬁ. & $ ?T% & % DESCRIPTION

11743 x| 1 | EXYEh UPPER FEED ROCK SHAFT

2 [1216 x| 1 | EREYVEARILE (8) UPPER FEED ROCK SHAFT BRACKET (REAR)
3 138124 x| 2 | EZEYEAZILE (&) IEHRL SCREW M6X1 L=25

4 1745 x| 1 | EEYEAR)IL (1) UPPER FEED ROCK SHAFT BUSHING (REAR)
5 | 8009 x| 1 | EXYEAZIL (%) IEHIL SCREW 15/64X28 L=7.5

6 | 1744 x| 1 | EZEYEA%RIL (B UPPER FEED ROCK SHAFT BUSHING (FRONT
7 | 147468 x| 1 | EEYVEHT— UPPER FEED ROCK SHAFT COLLAR

8 | 100624 x| 2 | EEYEHST—1EHRL SCREW 11/64X40 L=5.5

9 |1742 x| 1 | EXUEhERE (L) UPPER FEED ROCK SHAFT CRANK (UPPER)
10| 1365 x| 1 | EEYEER (L) ol SCREW 15/64X28 L=16

111741 x| 1 | EFEYIiIAyk FEED ROCK SHAFT CONNECTING ROD
12113134 x| 1 |EZFEYiIAyRERL HINGE SCREW 6.75X24

13| 10636 x| 1 | EREYIZIAYRERLFYE NUT 6.75X24

141740 x| 1 | EEYEER(T) UPPER FEED ROCK SHAFT CRANK (LOWER)
15| 1365 x| 1 | EEYEERE(T) ol SCREW 15/64X28 L=16

16| 13134 x| 1 | EFEYIZIAYRERL SCREW 6.75X24

1710636 x| 1 | EREYIOYRERCFYE NUT 6.75X24

1828578 x| 2 |EEYEARLE () LEHRLCTYIv— | WASHER

198023 x| 2 |/vvEY PIN ¢3.5X32

14




S, EYBEAE

THROAT PLATE, FEED MECHANISM

15



S, EYBEAE

THROAT PLATE, FEED MECHANISM

Eea = = °|° S =
No. P”,fgfﬁ_g g éﬂﬁ ) # DESCRIPTION
1] 1382 x| 1 | AR(H) BED SLIDE (RIGHT)
2 | 1982 * || 1 | &4k (45) THROAT PLATE (4 ROW)
3 | 1860 x| x| 2 | AR(E)LHRL SCREW 3/16X28 L=6
4 | 1860 x| x| 2 | #ikiEHAL SCREW 3/16X28 L=6
5 | 1545 x| 1 | AR(E) BED SLIDE (LEFT)
6 | 1384 x| x| 1 | AREER BED SLIDE SPRING
7 | 8031 x| *| 2 | AREEQLHL SCREW 3/32X56 L=4
8 | 1512 * | x| 1 | ETEYES FEED LIFTING ROCK SHAFT
9 | 6007 x| x| 1 | AEGyMDAE SLIDE BLOCK COMPLETE
10| 1863 x| x| 1 | EYLEE FEED BAR
11] 1862 x|+ 1 | FEYE(@E-FB) FEED DOG (4 ROW)
12| 1864 x| x| 2 | EYEESHRL SCREW 9/64X40 L=12
13| 10596 x| x| 1 | EYLEEITZILE OIL FELT
14 | 8031 x| x| 1 | EYLEEIzILEESHRL SCREW 3/32X56 L=4
15| 1374 x| x| 1 | ETFEYEARIL (R FEED LIFTING ROCK SHAFT BUSHING (FRONT)
16 | 6042 x| x| 1 | ETFEYEARILED LHAL SCREW 5/16X24 L=9
17| 1511 x| x| 1 | ETEYEISY FEED LIFTING ROCK SHAFT CRANK
18 | 6029 x| x| 2 | ETFEVEHISUIfHDRL SCREW 3/16X28 L=14
19| 1360 x| x| 1 | ETFEYVEHISUIERL SCREW 9/32X28 L=10
20| 8105 x| x| 1 | ETFEVEITUUERLTYE NUT 9/32X28
21] 1375 x| x| 1 | ETFEVEHARIL($R) FEED LIFTING ROCK SHAFT BUSHING (REAR)
22 | 6042 x| x| 1 | ETFEVEARIL(1R) EHRL SCREW 5/16X24 L=9
231 1368 x| x| 1 | ETFEYERN1ESHHL SCREW 1/4X40 L=11
2411234 * k] 1 | EYES FEED ROCK SHAFT
251 1516 x| x| 1 | EYLEBEY FEED BAR HINGE PIN
26 | 11176 x| x| 2 | EYTEEVIEDHRL SCREW 7/32X32 L=5.5
27| 1514 x| x| 1 | FEYUENASRIL (FID) FEED ROCK SHAFT BUSHING (FRONT)
281 1327 x| x| 1 | EYEARJLED IEHRL SCREW 5/16X24 L=13
29| 10593 x| x| 1 | EYEHT— ROCK SHAFT STOP COLLAR
30| 10764 x| x| 2 | EYEHT—1EHRL SCREW 6.75X24 L=4.5
331 1734 | x| 1 | EYEHISUY FEED ROCK SHAFT CRANK
34| 1365 x| x| 2 | EVEHITU UL SCREW 15/64X28 L=16
3511736 x| x| 1 |3ZAvkF(F)EY PIN
36| 1367 x| x| 1 | EUEHARIL () FEED ROCK SHAFT BUSHING (REAR)
37| 1327 x| x| 1 | EYERARIL () 1EHRL SCREW 5/16X24 L=13
40 | 1375 x| x| 1 | EYERARIL(F) FEED ROCK SHAFT BUSHING (MIDDLE)
41| 1327 x| x| 1 | FEYEAZIL(F) EHRL SCREW 5/16X24 L=13
42 | 1947 * | x| 1 | ZEYEAR FEED ROCK SHAFT ARM
43 | 18065 x| x| 2 | EVEBIESHRL SCREW M5X0.8 L=14

16




R+, 5
THREAD TENSION, FOOT LIFTING LEVER

17



RilF. 5
THREAD TENSION, FOOT LIFTING LEVER

HaEs MWk E o
NofoARTS No R [&] @ty & % DESCRIPTION
1 137031 x| x| 2 |S#HBIRIESHRLE SCREW M6X1 L=16
2 |11412 *[x]| 2 |B#EBiRiEHRCTVE NUT M6X1
3 |10599 x| x| 2 |BSfRLESRLT Y v— WASHER
4 1227 x| x| 1 | SHHBIR FOOT LIFTING LEVER EXTENSION
5 1226 x[x] 1 |8 FOOT LIFTING LEVER
6 |1228 *[x] 1 |BEHLL SCREW 5/16X24
7 |11387 *[x] 1 |8Fh FOOT LIFTING LEVER SPRING
8 |8050 *[x] 1 |BlERZFRL SCREW 9/64X40 L=4
9 |2068 x|x| 1 |2k FOOT LIFTING LEVER PIN
10 | 8009 x| x| 1 |BEHELEDHRL SCREW 15/64X28 L=7.5
11 /1895 x| x| 1 |&REA THREAD GUIDE (A)
12 120048 *[x] 1 |%R8 (A IEHRLC SCREW 7/32X32 L=9.5
13 | 1561 *[x] 1 |mMEAL TENSION RELEASE LEVER
14 |10704 *[x] 1 |MEAMLERLC SCREW 3/16X28 L=6.5
17 | 8050 * x| 1 |MEFEALRAMYTE RL SCREW 9/64X40 L=4
18 11413 | x| 1 |MEBFEALRTYLSY SPRING
19 |8111 x| x| 1 |MFENMRTITIEHRL SCREW 1/8X44 L=1.8
20 | 1853 *[x]| 1 |mMEALEV TENSION RELEASE PIN
21 50262 *| x| 1 |RAFHEL) TENSION SCREW STUD (UPPER)
22 |8077 *|x| 2 |RFFM(L) TENSION DISC (UPPER)
23 |3071 x| 1 |H—m TENSION RELEASE WASHER
24 18078 x| 1 |iE&E4 SPIRAL SPRING
25 18079 x|*x| 1 |@—LybFubk TENSION THUMB NUT
26 |1778 *[x] 1 |#BB) THREAD GUIDE (B)
27 | 2067 x| x| 1 |REBLEHRL SCREW 11/64X40 L=6
28 | 1414 * x| 1 |RFAFEA THREAD TAKE-UP SPRING REGULATOR
29 |6383 x| x| 1 |RFAFELEDRL SCREW 15/64X28 L=10
30 (1417 x| x| 1 |#WBEWRTYT REGULATING SPRING
31 | 1542 x| 1 |RBYRT)Y THREAD TAKE-UP SPRING
32 |1418 x| x| 1 |RTYLY AL THREAD TAKE-UP SPRING ADJUSTING SLEEVE
33 |1415 * x| 1 | RAFE(T) TENSION SCREW STUD (LOWER)
34 |1543 x| x| 2 |RFFM(TF) TENSION DISC (LOWER)
35 | 35164 *[x]| 2 |RFAFME TENSION DISC LEATHER
36 3071 *[x] 1 |#—m TENSION RELEASE WASHER
37 |8079 x|*x| 2 |@—LybkFuk TENSION THUMB NUT
38 [1220 x| 1 |52 ERALER OUTER PRESSER BAR GUIDE
39 | 28068 x| | 2 |SMEZEERNLERLEDRLC SCREW M5X0.8 L=20
40 |20223C * x| 1 |4#BIRIAFHE AUXILIARY TENSION REGULATOR COMPLETE
41 |20223 x| x| 1 |#HBIRFAFE AUXILIARY TENSION SCREW STUD
42 120224 * x| 2 |#BIARIAFM AUXILIARY TENSION DISC
43 |20226-01 | *|*| 1 |iB&EzxTY>H5 AUXILIARY TENSION REGULATOR SPIRAL SPRING
44 20225 x| 1 |#®BKRAFFVE AUXILIARY TENSION THUMB NUT
45 | 38014 x| x| 1 |M#EBIRAFRE AUXILIARY TENSION REGULATOR THREAD GUIDE
46 | 1854 x| 1 |&E(C) THREAD GUIDE (C)
47 | 8040 x| x| 2 |HR#(C)EDHRAL SCREW 9/64X40
48 | 1205 x| 1 |F@EEHRLC SCREW M10X1.5 L=16
49 | 1206 * x| 1 |FAEFRCHYE NUT M10X1.5
50 | 1562 x| 1 |MFEALMEEL TENSION RELEASE LEVER SUPPORT
51 |3052 * x| 2 |MFEALMBILEDHIL SCREW 9/64X40 L=4.5
52 [1204 *[x] 1 |#ELEIRNILER NEEDLE BAR ROCK FRAME GUIDE
53 | 31092 * x| 2 |$tELIEERNALERIEDHRL SCREW M4X0.7 L=12
54 131208 * x| 2 |#ELERNIERIEDHRLET Y ¥—| WASHER
55 90625 * x| 2 |94 RZBRNIERIEDRCTYS¥—| WASHER
56 |6384 x| x| 1 | SRRl SCREW 15/64X28 L=4.5
57 [25675-01 | *|*| 1 [<&Y CHAIN
58 |25675-02 |*|x| 2 |<&YovsH HOOK
59 |1857C x| x| 1 |RAFHE(LEMA TENSION SCREW STUD (UPPER) COMPLETE
60 |1543C *|x| 1 |RAFHE(HMA TENSION SCREW STUD (LOWER) COMPLETE

18




B LR
FEED REVERSING MECHANISM

19



B LR
FEED REVERSING MECHANISM

BmES S o
NofoARTS No|S || QTy AR # DESCRIPTION
111723 *|x| 1 |ERAL—ILEE SLIDE BLOCK GUIDE BASE
2 | 35034 *[*| 3 |EAL—ILTELEDHRL SCREW M6X1
3 | 8023-A x|x| 2 |ZERL—ILLTE/vIEY TAPER PIN (3.5 X 25)
4 | 20105-A |*|*x| 2 |R7pyLsy BEARING
5 | 2067 *|x| 2 |EAL—IALRTYLTIEHRL SCREW 11/64X40 L=6
6 | 1730 x[x| 2 |ZEAL—IL SLIDE BLOCK GUIDE
7 | 4094 x[x| 2 |AEA+y/AA—IEHRAL SCREW M4X0.7 L=5
8 | 34012 x|x| 2 |\woaE FEED REVERSING SLIDE BLOCK
9 | 1733 *|x| 1 |ZAYF(TF) FEED ROCK SHAFT CONNECTING ROD (LOWER)
10 | 27170 x|x| 1 |AEEVLESHRL SCREW M5X0.8 L=6
11| 6029 *|x] 1 |ZAOYRF(TF)#HEDHRL SCREW 3/16X28 L=14
12 ] 1769 x[x| 1 |/\vu)os FEED REVERSING CONNECTING LINK
13 1732 x|x| 1 |AEEY CONNECTION PIN
1411770 * x| 1 |/swo)ooBERC HINGE SCREW 15/64X28 L=6.3
15| 1768 x| x| 1 | /\wYERENELE FEED REVERSING LEVER SHAFT CRANK
16 | 1771 x|x| 1 | \worTYLy FEED REVERSING LEVER SPRING
17| 1772 x| 1 | \woRTYU5H FEED REVERSING LEVER SPRING HOOK
18] 1729 x| 1 |ZERAL—ILIBZIR SLIDE BLOCK GUIDE PLATE
19 | 31092 x| x| 4 |EAL—ILBRZREOHRL (E) SCREW M4X0.7
20 | 29056 x| x| 1 |EAL—ILBZRFEOHRLE(R) SCREW M4X0.7
21| 1728 *|x| 1 |3iZAvyR(E)EY PIN
221 27170 *|x| 1 |ZAYR(E)EVIESHRLE SCREW M5X0.8 L=6
2311774 x| 1 |\ OERENERERAAL SCREW 3/16X28 L=13
24 | 1986 x| x| 1 | /Nl —Eg FEED REVERSING LEVER SHAFT
25 | 11426 x| 1 | /3oL N—EhIE HER RETAINING RING: E TYPE
26 | 1987 x| 1 |/\wHLN— FEED REVERSING LEVER
27 | 28043 x| x| 1 |/\voL—1EHRL(B) SCREW M6X1 L=10
28 | 27170 x| x| 1 |/\yoL—1EHRL(A) SCREW M5X0.8 L=6
29 | 1988 x| x| 1 | /8L R—Z by FEED REVERSING LEVER STOPPER
30 | 10576 x|x| 2 |/\woLNN—RbyThl SCREW 15/64X28 L=21
31 | 50409 x|x| 2 | \wHoLNR—RbyTHuk NUT 15/64X28
32 | 30066 x| x| 2 |/\vHLIN—RbysEHRL SCREW M5X0.8 L=12
33| 90625 x| x| 2 |/\wHLR—RbyEHRLTYSv— | WASHER
34| 1987-02 | *|*x| 1 |\wHLNA—TwS v— WASHER

20




NIV —k
BELT GUARD

21



NIV —k

BELT GUARD
P = DN k=

No. Pf;f;\li@ $ ?T% & % DESCRIPTION
1 11995C * x| 1 | RJLMH—F(#R) BELT GUARD COMPLETE
2 11995 x|x] 1 | RLrH—K BELT GUARD BODY
311874 * x| 1 | RJLMH—FHEH/— BELT GUARD SIDE COVER
4 11875 * x| 1 | NJLEA—FEAT R BELT GUARD STAY

5 16339 *[x| 6 | NJLMF—FLEHRL SCREW 1/8X44 L=4

6 20276 * x| 2 | NJLRA—=FEAFARLC (0N SCREW 3/16X30 L=7

7 11142 x[x| 2 | NJUMF—FERftRLTYIv— WASHER

8 | 37304 x|+ 1 | NJLMH—FERfFHL(X) SCREW M6X1 L=20

9 [37301 *|x| 1 | RILMH—FKHS— BELT GUARD COLLAR

22




SHRYUX v —, LR
ZIGZAG GEAR, ARM TOP COVER SKZ-2B

23



fHRY ¥V —. LR
ZIGZAG GEAR, ARM TOP COVER SKZ-2B

hvd =] = =

No. PE}EISHT?E:. 8 ?T% R % DESCRIPTION

1 | 1805 * 1 | £ ARM TOP COVER

2 | 15007 * 6 | LtRiEHHl SCREW 9/64X40 L=10

3 | 11006 * 1| B ARM TOP COVER THREAD GUIDE

4 |13076-02 * 1| EflAEF Vb NUT 7/32X32

5 | 15038 * 1 | EHRT L1 FACE PLATE RUBBER

6 | 1961 * 1| $HEXY—E#ARL (1) ZIGZAG SHAFT BUSHING (REAR)

7 | 1834 * 1 | RV DL ZIGZAG ECCENTRIC

8 | 10766-G * 2 | #HRY AL IEDHHRL SCREW 1/4X32 L=7

9 | 1830-A * 1| #HRY RF¥v— ZIGZAG GEAR (LARGE)

10| 10766-G * 2 | #HRY KX Vv—1tHRl SCREW 1/4X32 L=7

111960 * 1| #HRX Y —Eh A% )L (B) ZIGZAG SHAFT BUSHING (FRONT)
12 | 8009 * 1 | $HRFY—8A%)L (FI) IEH1LC | SCREW 15/64X28 L=7.5

13 ] 1831 * 1| #HRFv—#4h ZIGZAG GEAR SHAFT

141838 * 1| #HiRY EHT— ZIGZAG ECCENTRIC SHAFT COLLAR
1510766 * 2 | #HRYEHS—L1EHRL SCREW 1/4X32 L=7

16 | 1833 * 1 | $HRYERAZIL (1) ZIGZAG ECCENTRIC SHAFT BUSHING (REAR)
17| 1835 * 1 | #HRY=X ZIGZAG ECCENTRIC FORK

18 | 27181 * 1| #HRY ZXfFEH1al SCREW M8X1.25

19| 17026 * 1 |#R=ZX 7Lk OIL FELT

20 | 10620 * 1 | ZzLREDHEIYE Y COTTER PIN

211833 * 1| #HRY B AR L (FID ZIGZAG ECCENTRIC SHAFT BUSHING (FRONT)
22 | 1829-A * 1| #HRY /N — ZIGZAG GEAR (SMALL)

23] 10766-G * 2 | $HRY /MY —1EHRl SCREW 1/4X32 L=7

24 | 2067 * 1 | $HRFY—EA2)L () kDL | SCREW 11/64X40 L=6

24




SHRYUX v —, LR
ZIGZAG GEAR, ARM TOP COVER SKZ-2B-3

25



FHRYE v —. E1R

ZIGZAG GEAR, ARM TOP COVER SKZ-2B-3

O = °|° S =
No. ijlgf;ui. & ?T% ) % DESCRIPTION
1 | 1954 * 1 |k ARM TOP COVER
2 | 15007 * 6 |LtkiEHRL SCREW 9/64X40 L=10
3 |1955 * 1 | EfRAA— AUXILIARY ARM TOP COVER
4 | 2031 * 2 | EtRH/AA—1EHRL SCREW 9/64X40 L=5
5 | 11006 * 1 | B ARM TOP COVER THREAD GUIDE
6 | 13076-02 | =* 1 | BT VE NUT 7/32X32
7 | 15038 * 1 | ERT LK FACE PLATE RUBBER
8 | 1961 * 1 |EHRFY—EAZ)L () ZIGZAG SHAFT BUSHING (REAR)
9 | 1951 * 1 |#HRY AL ZIGZAG ECCENTRIC
10 | 10639 * 2 |#HRYALIESHRL SCREW 1/4X32 L=8
11 ] 1956 * 1 |#HRYKFv— ZIGZAG GEAR (LARGE)
12 |1 10766-G * 2 |#HRYKR¥Fv—1kHral SCREW 1/4X32 L=7
13 | 1960 * 1 |&HERX Y—Eh A% )L (A1) ZIGZAG SHAFT BUSHING (FRONT)
14 | 8009 * 1 |$HERFvY—EA%)L (F1) lEHAL | SCREW 15/64X28 L=7.5
15 | 1831 * 1 |#HRY v—#h ZIGZAG GEAR SHAFT
16 | 1838 * 1 |#HiRY EHT— ZIGZAG ECCENTRIC SHAFT COLLAR
17 | 10766 * 2 |EHRYEAS—1EHIL SCREW 1/4X32 L=7
1811833 * 1 |$HRYEHAZIL () ZIGZAG ECCENTRIC SHAFT BUSHING (REAR)
19 | 1952 * 1 |&HRY ERE ZIGZAG ECCENTRIC CONNECTION
20 | 27181 * 1 |&HRY E&EREDRL SCREW M8X1.25
2111959 * 1 |$HRYOD—5— ZIGZAG ECCENTRIC CONNECTION ROLLER
22 11953 * 1 ﬁ‘HE") E|—5—|:°“/ ZIGZAG ECCENTRIC CONNECTION ROLLER PIN
23 | 4839 * 1 |A—5—1L &R RETAINING RING: E TYPE
24 | 6323 * 1 |#HRYOD—5—E fHHTl SCREW 3/16X32 L=14.5
2511833 * 1 |&HRY EAR )L (FID) ZIGZAG ECCENTRIC SHAFT BUSHING (FRONT)
26 | 1957 * 1 |&HRY/NFY— ZIGZAG GEAR (SMALL)
27 |110766-G * 2 |#HRY /MY —iEHRl SCREW 1/4X32 L=7
28 | 2067 * 1 |$HERF—EA%)L (&) IEHAL | SCREW 11/64X40 L=6

26




fTiEm1
ACCESSORIES 1

1

(il

o
=

%

11 12 13

e

ﬂﬂ

3

/’\

\A

S

2

P

A

14 20

19

o

A

15

1 |

27




fTiEm1
ACCESSORIES 1

P = DN k=
No. Pﬁ;‘fﬁ.ﬁﬂ $ ?T% & % DESCRIPTION
1 |N1225 x|*| 6 | & DDXH14 #25 NEEDLE DDXH14 #25
2 16050 x|+ 1 | EF CLOTH EDGE GUIDE
3 | 7047 x| 1 | ERLEDHRL SCREW 9/64X40 L=11
4 1441 x|x| 6 | RE>Y BOBBIN
5 | 25649C x| 1 | FoA/\—4548 SCREW DRIVER COMPLETE
9 | 4202 x| 1 | R/SF SPANNER (9 X 8)
10 | 19462 x| 1 | AARLUTF DOUBLE HEAD WRENCH
11 |1872 x| 1 | RALVF(1.5 mm) HEXAGONAL WRENCH (1.5 mm)
12 | 19457 x| 1 | RALUF (2.5 mm) HEXAGONAL WRENCH (2.5 mm)
13 | 19458 x| 1 | RALYF @ mm) HEXAGONAL WRENCH (3 mm)
14 | 19459 *|[x| 1 | RALYFE mm) HEXAGONAL WRENCH (4 mm)
15| 1871 x| 1 | R"ALF(6 mm) HEXAGONAL WRENCH (6 mm)
16 | 8132-A x| 1 | RS ACCESSORY BAG
17 | 35254 x| 1 | RItVk THREAD STAND COMPLETE
18 | 8123 x| 1 | & OILER
19 | 8124 x| 1 | Ec—)ILAnN—(X) VINYL COVER
20 | 19460 x| 1 | RALUF(5 mm) HEXAGONAL WRENCH (5 mm)
21 | 1488 * | x| 1 | BEEZITHE HEAD REST

28




ACCESSORIES 2

fTiEfm 2

29



ftiEdm 2
ACCESSORIES 2

naEs | |7|aE

NolpaRTS No |8 8] aTY & % DESCRIPTION
1 11440 * | % 1 HK&E YR BOBBIN WINDER COMPLETE
2 |1552 * |k 1 Ve EIFEYE KNEE LIFTER COMPLETE

3 |1553 x| x| 1 | HEE OIL PAN

4 16055 *|*| 14 | 1££T NAIL

5 111886 * | % 2 |EVOZOL HINGE RUBBER CUSHION

6 |11885 * | % 2 |V HINGE CONNECTION

7 111887 * | * 4 |a—F—3L CORNER RUBBER CUSHION

30




AT ay
OPTION

31



T3y

OPTION
b= = DN =
No. Pﬁfﬁ.ﬁﬂ $ ?T% & % DESCRIPTION
1 | 1458 k| 1| FBINILNT—R () AUXILIARY BELT GUARD COMPLETE
2 | 11830 x| x| 1 | HENILMG—RiEHHL SCREW 9/64X40 L=5.5
3 | 15081 x| x| 2 | #WEIRILMT—RKAL WOOD SCREW
4 | 11142 x| x| 2 | WHBNILNT—FRARALTv v— | WASHER
5 | 1996 * [ x| 1 | RJLH—KRHEBIR BELT GUARD AUXILIARY PLATE
6 | 6339 x x| 3 | NJLMH—R#HBIRIESHRL SCREW 1/8X44 L=4
7 | MH-001 x| x| 1 | REBTEITE2— SYNCHRONIZER ADAPTOR
8 | 17529 x| x| 1 | RHEBEZZE SYNCHRONIZER SUPPORT
9 | 37102 x| 2 | FvkM6 NUT M6

32



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co jp/en

T273-0018 FER A RET2-13-6 CEh

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E—mail: eigyo@seiko-sewing.co jp https://www.seiko—sewing.co.jp/

Parts No. PB31400 (0824)
Rev. 7.4



